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We’ve Got a Big Opioid Problem… 

• Americans (4.6% of worlds population) consume :  

 

• 80% of the global opioid supply.  

 

• 99% of the global Hydrocodone supply 

 

• “The Opioid Epidemic of Our Age” 
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• Why are we having an epidemic of prescription pain 

pills? 
– Powerful pain medications changing brain chemistry 
– Rx habits of doctors 
– Legal drug (if prescribed) vs. cocaine (clearly illegal) 
– Society or culture  “pills solve our problems” 
 

• Why is heroin increasing? 
– When people get addicted to pain pills their addiction 

worsens. When they can’t find pain pills  start heroin to 
prevent withdrawal, it’s powerful, and it’s cheaper ! 

 
 

Opioids 

• How do opioids work? 
– Bind to Mu-opioid receptors in brain causing pain relief, 

sedation, tranquility. Many people get a “high” or 
euphoria.  People who get a significant euphoria most 
likely are genetically susceptible to addiction.  

– Increased dopamine release when used recreationally 
reward 
 

• So, why can’t they just stop? 
– Opioid Withdrawal-  sweating, pounding heartbeats, 

diarrhea, headaches, shakes upon discontinuation of 
opioid. Happens as soon as a few hours. 

 

Opioids 

Opioids Death Rate Vs. Motor Vehicle 
Deaths 
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Overdose Death by Drug In US (99-2013) 

More Than Half of Patients With Opioid 
Addiction Are Not Receiving Treatment 

 

47% 

53% 

2.1 Million Reports of Abuse 

or  Dependent on 

Prescription Opioids in 20121,a 

Receiving Any Treatment 

Not Receiving Any Treatment 

 

 

 

 

 

 

 

1. US Department of Health and Human Services. 

http://www.samhsa.gov/data/NSDUH/2k12MH_FindingsandDetTables/2K12MHF/NSDUHmhfr2012.pdf.  

Accessed July 7, 2014. 2. Office of the President of the United States. http://www.whitehouse.gov/sites/default/files/ondcp/policy-

and-research/rx_abuse_plan.pdf. Accessed July 7, 2014.  

94% 

6% 

2012 Survey, There Were 5.2 

Million Reports of Illicit Drugs 

in the Last Month1,a 

 

Prescription Opioids Heroin 

• Chronic Long Term Brain and Behavioral Changes with 
Opioid Addiction1 

 

– Hypodopaminergic effects leading to increase impulsivity 
and more addictive behaviors 2,3 

– Increase pain and pain perceptions 
– Ongoing cravings 4 

– These effects can persist even with long term abstinence 
from opioids 

   Opioid Addiction Studies Demonstrate: 

1. Blum K et al. J Genet Syndr Gene Ther. 2012;3(4):1-13. 2. Koob GF, Volkow ND. Neuropsychopharmacology. 2010;35(1):217-238. 3. Belin D et al.  

Curr Opin Neurobiol. 2013:23(4):564-572. 4. Filbey FM et al. In: Adinoff B, Stein EA, eds. In: Neuroimaging in Addiction. Oxford, UK: John Wiley & Sons. Ltd; 

2011:133-156.. 5. Sell LA et al. Drug Alcohol Depend. 2000;60(2):207-216. 
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Treatment of Opiate Addiction 

Medication assisted treatment 

 

 

Behavioral interventions 

 

 

 
 

Treatment: One Size Does Not Fit All 

 USDHHS. http:dpt.samhsa.gove/pdf/001218accred.pdf 

No one treatment is right for everyone 

Treatment should be easily available 

Retention and engagement is needed for 
treatment to be effective 

Counseling is a critical component of treatment 

Medications can be important for stabilization, 
reducing illicit drug use, and reducing risk of 

death  

Recovery is usually long-term and may involve 
multiple treatments and relapses 

 
• Suboxone (Buprenorphine/Naloxone)- approved since 2002. 

Partial opioid. Helpful in cessation of opioid use and 
prevention of withdrawal and cravings 
– Office based (convenient) 
– Prescription pickup at pharmacy 
– Act of Congress- DATA 2000 
– Weekly visits to monthly as appropriate 
 

 
 

Buprenorphine 

11. USDHHS. http:dpt.samhsa.gove/pdf/001218accred.pdf 
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Buprenorphine Products For 
Addiction 

DRUG APPROVAL 

Suboxone  
(Buprenorphine/Naloxone) 

opioid dependence, induction & opioid 
dependence, maintenance. Approved for 
addiction in 2002. Film, Sublingual, Orange taste 

                                     Zubsolv  
                       (Buprenorphine/Naloxone) 

opioid dependence, induction & opioid 
dependence, maintenance in 2013. 
Tablet, Sublingual, Menthol taste 

                               Buprenorphine mod-severe pain and  opiate dependence 
induction only.    
- Off label for opiate user disorder in pregnancy). 
- Approved for pain in 1981 
- Tablet, Sublingual 

Bunavail 
(Buprenorphine/Naloxone) 

(Buprenorphine/naloxone in buccal formulation) 
approved for induction and maintenance in 2014. 
Buccal. Film 

                        Buprenorphine/Naloxone 
                               Generic Tablets 

Opioid dependence, maintenance 
 
Tablets, Sublingual 

Probuphine Implant 
(Buprenorphine Implant) 

Buprenorphine Implant FDA approved in 2016.  
Subdermal in the arm. 80mg. 6 months of 
buprenorphine with equivalence of about 8mg of 
Buprenorphine per day. 

 

• Physician, NP/PA certified to rx Buprenorphine has patient 

limits. Physicians limited to 100-275 patients if prescriber 

and clinic requirements met. PA/NP more limited to patient 

limits than physicians.  

• DEA audits, auditing requirements for patients, availability to 

refer to therapy requirements exist 

 

Prescribing Buprenorphine Limits 

Buprenorphine 

Methadone 

Heroin 

Oxycodone 

Morphine 

Buprenorphine 

Fentanyl 

Carfentanyl 
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Buprenorphine was expected to have limited 

abuse potential and increased safety due to:  

 - “Ceiling” at moderate doses (16 -24mg).  

-  Being a partial agonist with strong affinity  

- Dependence to buprenorphine, if 

developed, was associated with a mild 

withdrawal syndrome. 

- Lower risk of respiratory depression  

Buprenorphine 

Buprenorphine Ceiling Effect 

• oral bioavailability: Buprenorphine: 30–55% when 

given sublingually & 10% if swallowed.  

• oral Bioavailability : Naloxone:  2%.  

• The mean time to maximum plasma 

concentration for SL form: 40 minutes to 3.5 hours. 

• Large volume of distribution.  

• 96% protein bound.  

Buprenorphine: pharmacokinetics 

http://www.ncbi.nlm.nih.gov/pubmed/15966752 
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• Metabolism in liver: N-dealkylation to 

norbuprenorphine primarily through cytochrome 

P450 (CYP) 3A4.  

• Half-life: 3-5 hours in first phase and up to 24 hours 

in second phase. 24-42 hours average. 

• Buprenorphine crosses the placenta during 

pregnancy and also crosses into breast milk.  

Buprenorphine: Pharmacokinetics 

http://www.nps.org.au/publications/health-professional/nps-radar/2011/september-2011/brief-

item-buprenorphine-with-naloxone-sublingual-film 

Pharmocodynamics- Empty Opioid Receptor   

Pharmocodynamics- Full Opioid Agonist  
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Pharmocodynamics- Buprenorphine- blocking   

PHARMACODYNAMICS- Dissipation 

• Induction: suppress opioid withdrawal as rapidly as 
possible.  

• Maintenance: prevent the emergence of opioid 
withdrawal symptoms, suppress craving for opioids, and 
reduce risk of or use of any illicit opioids.  

• Detoxification: In short- and long-term medical withdrawal 
(ie, detoxification) 

USES OF BUPRENORPHINE 
(SUBOXONE)  

http://www.naabt.org/documents/Suboxone_Dosing_guide.pdf 
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• Opioid dependency (quantity, frequency, type of opioid, 

duration). 

• Time when the person last administered an opioid 

• Social support, past quit attempts, past withdrawals 

• Concurrent medical and mental health conditions and 

use of other drugs, particularly benzodiazepines and 

alcohol. 

CRITERIA  

http://www.nps.org.au/publications/health-professional/nps-radar/2011/september-2011/brief-

item-buprenorphine-with-naloxone-sublingual-film 

INDUCTION  

https://www.naabt.org/documents/COWS_induction_flow_sheet.pdf 

INDUCTION  

http://www.uofapain.med.ualberta.ca/en/ForHealthProfessionals/OpioidConversionG

uide.aspx 

Drug 

Parental Dose 
(MG) Equivalent 
to 10 MG IV 
Morphone 

Oral Dose 
Equivalent to 30 
MG Oral 
Morphine 

Bioavailability 
of Oral Dosage 
Form 

Dosing Interval 
(HRS) 

Morphine  10 30 0.3 3 

Anileridine 
(Leritine) 

25 75 0.3 3 

Codeine 100 300 0.3 3 

Diamorphi ​ne 
(Heroin) 

8 12.5 0.4 3 

 Drug PO Dose SC / IV Dose  

 Morphine 10 mg 5 mg 

 Codeine 100 mg 50 mg 

 Oxycodone 5 mg - 

 Hydromorphone 2 mg 1 mg  

 Methadone 1 mg Too irritating 

 Fentanyl IV or 
Patch 

Check mfg. 
instructions 

100 mcg 
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• Start Buprenorphine: 

6-12 hours after last heroin or opioid use. Should 

start in active withdrawal 

• At least several days (6 day) after last methadone 

dose. Generally aim for methadone doses of < 40 

mg.  

• Never attempt to transfer at Methadone dose of 

60 or higher.  

 

INDUCTION  

http://www.nps.org.au/publications/health-professional/nps-radar/2011/september-2011/brief-

item-buprenorphine-with-naloxone-sublingual-film 

INDUCTION  

http://www.uofapain.med.ualberta.ca/en/ForHealthProfessionals/OpioidConversionG

uide.aspx 

• DAY 1: Maximum of 4-8 mg SL film.  

• Start at 2-4 mg & observe patient for 2 hours and 

then give 2-4 mg.  

• DAY 2: Titrate to effective dose   

• DAY 3: continue dose used on day 2 if dose 

sufficiently suppressed cravings and withdrawals 

 

• Important of drug testing and frequency 

• High rates of clinically false negatives with UDS/ 

Immunoassay compared to confirmed methods 

• Monitor for hepatitis-Liver toxicity, precipitated 

withdrawals, confusion, constipation, and headache 

MONITORING  

http://www.asam.org/docs/default-source/public-policy-statements/drug-testing-a-white-

paper-by-asam.pdf ​ 
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MONITORING: false positives  

http://thepainsource.com/false-positives-in-immunoassay-urine-drug-screens/ 

• Long-term maintenance prescribing of 

Buprenorphine is aimed at:  

• Reducing the intensity, frequency, and length of 

relapse to use of illicit opioids.  

• Promoting psychosocial adjustment and limiting 

overdose risk, criminal activity, and HIV/Hepatitis 

infection.  

MAINTENANCE  

http://findings.org.uk/PHP/dl.php?file=Veilleux_JC_1.txt 

• Can happen via 2 mechanisms:  

 

1. Spontaneous Withdrawal 

 

1. Precipitated Withdrawal 

Withdrawal 

http://www.buppractice.com/withdrawalversuspr

ecipitatedwithdrawal 
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• Tapering down: 

• Educate about risk for overdose deaths 

due to low tolerance.  

• Naloxone for emergency purposes.  

• Detox in inpatient setting vs outpatient.  

 

 

The Maudsley Prescribing Guidelines in Psychiatry, 12th Edition.  David Taylor, Carol Paton, Shitij 

Kapur. 760 pages. June 2015, Wiley-Blackwell 

Discontinuation 

The Maudsley Prescribing Guidelines in Psychiatry, 12th Edition.  David Taylor, Carol Paton, Shitij 

Kapur. 760 pages. June 2015, Wiley-Blackwell 

Discontinuation 

DAILY BUP DOSE   REDUCTION RATE 

above 16 mg 4 mg every 1-2 weeks 
 

8-16 mg  2-4 mg every 1-2 weeks 

2-8 mg     2 mg per week or 
fortnight 

below 2 mg   reduce by 0.4-0.8 mg 
per week 

-Prepare the patient for possible feelings of 

less energy, lower appetite, irritability, 

difficulty sleeping, etc. 

-Slow down or stop the dose reductions if: - 

patient has opioid cravings, mild withdrawal 

symptoms, feels unstable emotionally 

 

  The Maudsley Prescribing Guidelines in Psychiatry, 12th Edition.  David Taylor, Carol Paton, Shitij 

Kapur. 760 pages. June 2015, Wiley-Blackwell 

Discontinuation 
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Johnson et al. (1992)  n=162 

BUP 8 mg vs. METH 20 mg vs. METH 60 mg 
                 

Strain et al. (1994)   n=164 
BUP 8 mg vs. METH 50 mg for 26 weeks 
                

Ling et al. (1996)   n=225 
BUP 8 mg vs. METH 30 mg vs. METH 80 mg for 

52 weeks 
 
Mattick  et al. (2014) Cochrane Database of 

Systematic Reviews.  

(slide courtesy of Herbert D. Kleber, M.D., Professor of Psychiatry, Columbia University College 

of Physicians & Surgeons ​) 

Bup vs Methadone: Studies 

Primary outcome measures in most studies:  

 

• Treatment retention.  

• Decrease in frequency and dose of illicit 

opioid use.  

• Negative urine drug screens. 

• Decrease in high-risk behaviors.  

Bup vs Methadone: Studies 

-Buprenorphine > placebo in retention of 

participants at all doses examined. (high 

quality of evidence).  

 

**-16 mg or higher doses of buprenorphine 

> placebo in suppressing illicit opioid use 

measured by urinalysis (moderate quality of 

evidence). 

 

Bup vs Methadone: Studies 
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- Objective evidence for Low-dose, and 

medium-dose buprenorphine is not better 

than placebo (moderate quality of 

evidence).   

 

- Methadone > Bup in participant 

retention(high quality of evidence).  

Bup vs Methadone: Studies 

 For those retained in treatment: 

 

- Methadone = Bup in suppression of opioid 

use as measured by urinalysis (moderate 

quality of evidence). 

 

- Low-dose Methadone (≤ 40 mg) > low 

dose Bup (2-6 mg)to retain participants.   

Bup vs Methadone: Studies 

**- However, medium-dose buprenorphine (7 - 

15 mg) = medium-dose methadone (40 - 85 

mg) in retention, in suppression of illicit opioid,  

and in self report of illicit opioid use.  

 

**- High-dose buprenorphine (≥ 16 mg) = high-

dose methadone (≥ 85 mg) in retention or 

suppression of self-reported heroin use. 

Bup vs Methadone: Studies 
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• spectum_healthcare@yahoo.com 

Questions? 


